5 4]

Machine Controller

40016498
No.1383-00

i

SC-500

oy
Sy
-~

PARTS LIST

1.PSC UNIT COMPONENTS

—w MEFR

P3Co

_..______..__.'__\




402....FOR 16 200~240V J§
#03....FOR 14230V JE
#04....FOR 16 200~240V CN
#05... .FOR 1¢110~120V LA
#06. .. .FOR 1 110V/3 ¢ 220V IUS,
14110~120V L&
#07... .FOR 1 ¢ 200~240V IS,
14230V JE,
1¢200~240V CN
#08....FOR 1¢200~240V JS,
1¢200~240V CN

REF, NO_ _ | NOTE _ _ _ PART NO. _ ] DESCRIPTION __________ [ S S
1 M4501-471-AA0 CONNEGTING ROD & ASM. LYrYE 9AZS 1
2 #01  H6101-471-AAO POWER SWITCH A ASM. 7 U0 VALYFAIS 1
3 #08  HG101-471-CAO POWER SWITCH C ASM. 7Y YA{YFCI3 1
4 400-16531 BOX ACCESSORIE PART ASSY ¥ 99277 FevI3 1
5 FA-9500802-00 CABLE BAND 150 FIPIN Vh* 150 (2)
5 KF-0000000-30 ST0-BLO FUSE AT T I
7 HF-0013020-P0 FUSE 24 BLA5Y b2-3 2A (1)
8 KF-0000000-50- SLO-BLO FUSE H{A5)" ba-7" (1
9 #03  400-16464 POWER INPUT ASH. (CE) 7 b yza99ay 3 (CE) 1
10 M6102-461-DAA AC INPUT CABLE ASM. (CE) AC=39Y37k-7" )b 93 (CE) (1
IT 400-17I187 "PUWER COVER BASE NY=IN =" =% [@9)
12 SL-4040881-SC SCREN M4 L=8 0 39% #0339 M4 L=8 (2)
13 CM-3001000-01 LABEL VF YT95{397-0(31.5) (1)
14 400-06139 CABLE_D_ASSY 7-7° WD (1)
15 400-17186 POWER COVER e (1)
T6 F05 20U-T5388 ~—POWER IRPUT LA ASH, 7 Y5 V=29 Ja7LARFTT I
17 400-12008 PSC_UNIT_CABLE B_ASSY PSC1=9}y-7° JBI3 D
13 400-17187 POWER COVER BASE =B —A" =X (1)
19 SL-4040881-SC SCREW 44 L=8 5 9% I 237 N4 L=8 (2)
20 Cl-3001000-01 LABEL 3V YTYr4a9I-4(31.5) (1)
71 I00- 17156 POWER COVER N Yhh - D
22 #06  400-16493 PSC UNIT A ASSY PSCa=yhA3 1
23 #02  400-16494 PSC UNIT B ASSY PSCazy}B73 1
24 #03  400-16495 PSC UNIT C ASSY PSCa=y}Cs3 1
25 #04  400-18367 PSC UNIT D ASSY PSC1zy}DY3 1
i3 SL-404088T=5C SCREW 74 =8 F I 0% 7o 37 T =8 O
27 400-17184 BOX HANGER F 9IAN - (1)
28 400-16471 PEDAL SENSOR UNIT C ASSY N 3 Y ¥2z9hCoR (1)
29 SM-8040802-TP SCREW M4X8 pAXP" M4R0.7 L=8 (2)
30 400-17195 _ PEDAL SENSOR BASE A F BevENT =2 (1)
31 400-06112 PEDAL_LEVER ARV
32 400-17196 PEDAL SPRING N3 RT Dy (1)
33 400-06212 ADJUST_SCREW Fankyay (2
34 400-06202 ADJUST_NUT Farkyiyh (2)
35 400-06211 SPRING B N 3B (2)
5 F00-06209 SPRING SHAFT_B AL 1
37 400-06208 SPRING SHAFT A N 37UTA (1)
38 SM-4030801-SF SCREW H3X0.5 L=8 FA° 33y M3X0.5 L=8 (0
39 400-06206 SENSOR_INSTALLING_PLATE A8 Y- D )YRAR (1)
40 400- 16526 PEDAL SENSOR ASSY A AR (1)
41 oY-4030601-SR SCREW N3 L=6 BT VIV 2)
42 EA-8500B01-00 CABLE BAND IIEUN V) (1)
43 400-06204 PEDAL_LINK ) (1)
44 400-06205 VOLUME_LINK SELIVATS (1)
45 #01  400-16524 RATING LABEL A 7 YY9ANRYA (1)
% 702 400-1 TABEL B FYIIAANE o
47 #03  400-17775 RATING LABEL C 7 YIIAAYC (1)
48 #04 © 400-18370 RATING LABEL D 7 YITAMAYD (1)
49 SL-4051091-SC SCREW M5X0.8 L=10 FA* 337 £A N5X0.8 L=10 (4)
50 #07  CM-3004006-01 VOLTAGE CAUTION LABEL Fa9{-1 (1)
5T KX-0000002-50 SWAP BUSHING X7 7 993 D
52 400-06134 RESISTANCE A ASSY F{IIAIZ (1)
53 SL-4041081-SF SCREW M4 L=10 FATIZY €A M4 L=10 (1)
54 #06  400-16522 VOLTAGE SELECT CORD ASSY 7 Ub VEIRII-) 3 (n
55 #06  SL-4030881-SF SCREN M3 L=8 FA 335 ¥AZ N3 L=8 (2)
1] F0T 400- 16465 PWR FCE A ASSY 7 T UENT VAT [@5)
57 §02  400-16466 PWR PCB B ASSY 7 UH" v VRIS (1)
58 #03  400-16467 PWR PCB C ASSY 3 VB Ve Y0)3 (1)
59 SL-4041081-SF SCREW M4 L=10 FA 237 £AZ M4 L=10 (10)
50 SL-4041495-SC SCREW M4 L=14 $ T RN 237 M4 L=14 (2)
BI Z00-T6529 TOOL SHEET F=av9-F @)
62 400-16528 SAFETY SHEET 37 9} (1)
63 SL-4041081-SF SCREW M4 L=10 I3y €AT M4 L=10 (3)
64 400- 16468 1/F CABLE ASSY 1Y3-72-75-7" J43 (1)
85 400- 16469 DC POWER SUPPLY CORD ASSY DCF ¥4 va-h* 73 (1)
56 Z00-12473 TTL PCB ASSY CTER V73 0
67 400-16527 RUBBER SWITCH SN ~Z49F (1)
68 SV-4030802-SN TAPPING SCREW WITH FLANGE N3X8 ¥ PRAIY Vi (7)
69 KX-0000002-60 SADDLE TYPE TIE MOUNT PN AELT A{TIVE (1)
70 HX-0029200-04 CONNECTING PART YIRYN” -9 (1)
71 TH=300T000-01 TABEL Y7 9775137 9-3(31.5) @y)
72 400-17182 BOTTOM COVER ¥ M - (1
73 SL-4041495-SC SCREW M4 L=14 F I R 23 M4 L=14 (4)
74 400-17185 CONNECTOR BRACKET TRIKT Shrah (0
75 SL-4040881-SC SCREW M4 1=8 ¥ 0 30% A 337 M4 L= (2)
TG Z00-T6520 FRONT COVER A ASSY TEYFAN =73 9Y]
7 400-17183 FRONT COVER TV - (1
78 SL-4041495-SC SCREW Md L=14 ¥ 3PS 239 M4 L=14 (2)
M8002-430-000 STOPPER 37 Abynt - (2)
400-16521 OPERATION PANEL AN -3vn 2h (1)
SL-2041495-3C SCREW A L=14 ¥ I s oy 1 =14 3
400-17181 UPPER COVER TIN —HA - (1)
NOTE (332) #01....FOR 1¢110V/3 ¢ 220V JUS 1¢110V/3 ¢ 220V JUSH

1$200~240V JSH
14230V JEF

14 200~240V CNA

1¢ 110~ 120V LAF

14 110V/3 ¢ 220V JUS,
1¢110~120V LA -
1¢200~240V JS,
14230V JE,

16 200~240V CNF

16 200~240V S,

16 200~240V CNJg

T —



)
\r//..

K

N

T -
T

TR
JHIY

* 2.MOTOR COMPONENTS
E—XEHG



#01 400-18511 M50 MOTOR UNIT A } M50 £-4 az9bA .

1 S |

2 #02  400-18512 M50 ¥OTOR UNIT B - M50 -4 1=ypB 1

3 #03  400-18513 M50 MOTOR UNIT C M50 £-4 2=yhC 1

4 . 400-18509 M50 MOTOR BELT COVER ASSY - -~ - M50E-&n Bhin--93 . 1

5 400-18571 DROPPING PLATE e NI VE By o (1)

6 400-18572 DROPFING PAD N Y S S s i (D

7 400-18573 SCREW Lo NRMARTVE OIRY (1)

3 400-18574 SCREW D e T e N SAIREY T (2)

9 400-18570 SCREW TRITF UYL VR - (1)
10 400-18569 WASHER : NERES ML OVE o i (D)
11 400-18568 SUPPORTIRG ROD TRITK HIE Y (D)
12 400-18514 PULLEY COVER A 7o ~D=hnt -A (1)
13 400-18581 BELT M41 AtV M41 1
14 400-18582 MOUNTING BOLT ASM 7Y ey 1
15 400-18580 NUT 7° -Y-pAF9} 1
16 400-18578 KEY 7" -T=%~ 1
17 400-18577 PULLEY 110 o7 -)-110 1
18 400-18579 WASHER ARV RS b M 1
19 : 400-18576 NUT 7° ~1-fnt ~BaF{Fyh 2
20 400-18567 PULLEY COVER B 7* ~Y~Hn* -B 1
21 400-18575 SCREW 7 —J-In BIFFY 2

NOTE (37) #01....FOR 1¢200~240V JS 1.¢ 200~240V JSF~
. #02....FOR 1230V JE 16230V JER
#03....FOR 1¢110V/3 ¢ 220V JUS, ~ 1¢110V/3 ¢ 220V JUS,
14 110~120V LA, 1¢110~120V L4,
1 ¢ 200~240V CN 1 ¢ 200~240V CN/E

JUKI CORPORATION - ' JUKI %S4
Copyright ©) 2003 JUKI CORR

SRONDERNTER. §Ev5IL
ERELEY.

Alf rights reserved throughott the world. ;

Printed in China

TS

v ——



